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Consultancy — Tamilnadu Water Investment Company Limited Dated:12.02.2020

twic Tamilnadu Water Investment Company Limited
Bharathi Road, Cuddalore Municipality Building,
LR J L2 Cuddalore — 607 001; Email twicswdcud@gmail.com

To
The Principal,
Shri Krishnaswamy Engineering College,
Nellikuppam Main Road,
Cuddalore.
rNo. F. alore SWD / Package Il / PMC / TWIC / 2020 / dated 12/02/2020
sir,

Sub: Cuddalore Integrated SWD Package Il — RCC sidewall concrete M25 mix — concrete cube cast on 14/01/26 30
testing for compressive strength on 28" day — Reg

I send herewith one set of concrete cubes (3 Nos) cast on 14/01/2020 for RCC sidewall concrete with M25 miz
testing 28" day compressive strength, through contractor M/s Prayog Projects, Erode — 11.

I request you to test the compressive strength of 28" day concrete cubes as per IS specifications and the test ya.,,.,.
may please be communicated at an early date.

With Regards,
Z/ 1> /205020

TL/PMC/TWIC/Cuddalore

Head Office: "POLYHOSE TOWER" (SPIC Annex BLDG), First Floor, No.86, Mount Road, Guindy, Chennai
032, Tel: +91-44-22351870 / 71 & Fax: +91-44-22351894
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Bill receipt for testing
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KRISHNASAMY COLLEGE OF ENGINEERING & TECHNOLOGY
CUDDALORE - 607 109

DEPARTMENT OF CIVIL ENGINEERING

Receipt No: FC19/04072 dt 14/02/2020 To: Tamilnadu Water Investment Company Limited, Date: 15/02/2020
Bharathi Road, Cuddalore Municipali Building,
Cuddalore-607001
Email twicswdcud@gmail.com

Sub: Testing of Concrete Cubes — Reg.

Mark Grade Date Date Weight of Ultimate | Compressive
S. No on the of of of Cube Load Strength
Specimen Concrete Casting Testing (kg) . (kN) (N/mm?)
1 M-25-1 o s Z
05/02/20 M25 05-02-2020 | 14-02-2020 8.445 508 2257
2 M-25-1 X .
05/02/20 M2s5 05-02-2020 ‘ 14-02-2020 8.345 492 21.86
3 M-25-1 o cpin "
05/02/20 M2s 05-02-2020 | 14-02-2020 8.420 530 23.55
4 M-25-11 3
05/02/20 M25 05-02-2020 | 14-02-2020 8.355 639 28.40
5 ot M25 05-02-2020 | 14-02-2020 8.440 469 20.84
05/02/20 = % 3 o
6 M-25-11 .
[ 05/02/20 M25 05-02-2020 | 14-02-2020 8.365 ‘ 668 29.68

(Sample not drawn by KUET)
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Testing report for the given sample



